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SUBJECT: COIN INSERT COVERS (PEPSI-COLA)

MODELS AFFECTED: All Pepsi-Cola Venders

REASON: To provide extra strength and security to the coin insert.

INDEX

A) Redesigned Magnum Circular SII .............................................................See pages 2 & 4

B) Redesigned Magnum Circulars Serialized 0001-3101AN........................See pages 2 & 4
to 0001-6183BS

C) Magnum Circulars Serialized 0001-2858DJ to 0001-3101AN.................See pages 3 & 4

D) Magnum (Flat) Serialized 0001-2679DH to 0001-2858DJ.......................See pages 3 & 4
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REDESIGNED MAGNUM CIRCULAR SII AND
REDESIGNED MAGNUM CIRCULAR

(0001-3101AN and 0001-6183BS)

Order the parts needed from the list provided.

1 572,010,40x.x4 Redesigned Magnum Circular SII coin insert cover kit.

1 000,010,08x.x6 Redesigned Magnum Circular coin insert cover for coinless
venders

1 000,005,85x.x6 Redesigned Magnum Circular coin insert cover with correct change
light hole

1 000,005,77x.x6 Redesigned Magnum Circular coin insert cover with-out correct
change light hole

1 572,010,50x.x4 Redesigned Magnum Circular coin insert cover / lockcover with
correct change light hole kit

9 900,201,17x.x1 Carriage bolt, 1/4 - 20 x 1"

9 900,800,67x.x1 Nut, 1/4 - 20

For coin insert cover installation instructions see page 4.

000,010,08x.x6 572,010,40x.x4

000,005,85x.x6 000,005,77x.x6 572,010,50x.x4
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MAGNUM CIRCULAR (0001-2858DJ TO 0001-3101AN)
MAGNUM - FLAT (0001-2858DJ TO 0001-3101AN)

Order the parts needed from the parts list provided.

1 000,010,09x.x6 Magnum Circular and Magnum coin insert cover for coinless venders

1 000,005,64x.x6 Magnum Circular and Magnum coin insert cover with correct change lamp
hole

1 000,005,88x.x6 Magnum Circular and Magnum coin insert cover with-out correct change
lamp hole

10 990,201,17x.x1 Carriage bolt, 1/4 - 20

10 900,800,67x.x1 Nut, 1/4 - 20

For coin insert cover installation instructions see page 4.

000,010,09x.x6

000,005,64x.x6 000,005,88x.x6
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INSTALLATION INSTRUCTIONS:

1. Unplug the vender.

2. Place the coin insert cover, to be used, over the coin insert.

3. Align all the cover openings with the openings and parts affected on the coin insert.

4. Ensure that the T-Handle pops out cleanly.  Adjust the cover if necessary at this time.

5. Using the cover as a template, mark the holes to be drilled.

6. Remove cover from insert.

7. Drill eight (8) 5/16" ID holes.

Caution: Be careful not to drill in to any wiring, parts, or accessories.

8. Place cover in position.

9. On SII venders, place the Display Protector Lens (801,808,12x.x1) between the coin insert cover and
the coin insert.  Note:  The lens is held in position by a flange in the coin insert cover.  The lens
should cover the display window and the Use Correct Change Lamp.

10. Secure the coin insert cover with carriage bolts and nuts.

11. Test T-Handle, coin return plunger, coin slot for coin insertion, and correct change light for proper
operation.

12. Plug in vender and test for proper operation.


